
 
 

TOWNSHIP OF SOUTH GLENGARRY
REGULAR MEETING OF COUNCIL

REVISED AGENDA
 

Tuesday, February 22, 2022, 7:00 PM
Electronic Meeting

Pages

1. CALL TO ORDER

2. O CANADA

3. APPROVAL OF AGENDA
Additions, Deletions or Amendments
All matters listed under For Information Only, are considered to be routine and
will be enacted by one motion. Should a Council member wish an alternative
action from the proposed recommendation, the Council member shall request
that this matter be moved to the appropriate section at this time.

4. DECLARATION OF PECUNIARY INTEREST

5. APPROVAL OF MINUTES

5.a. Previous Meeting Minutes - February 7, 2022 4

5.b. Public Meeting Minutes - February 7, 2022 11

6. PRESENTATIONS AND DELEGATIONS
[...]
contractors access to the equipment when necessary for maintenance purposes without unnecessary delay.

Netsolid shall agree not to exceed a maximum average electrical consumption of 150 watts peak and 50 watts
continuous.

In the event of a transfer of property ownership, this agreement shall carry on to the next party as is. The
agreed upon exchange listed below shall carry on to the new party.

This agreement shall carry an initial term of 60 months (5 years) with an automatic renewal of consecutive
terms of 24 months each.

Netsolid shall retain ownership of the tower for 7 years, during which time Corporation of the Township of
South Glengarry may only install his/her own equipment (for example TV antennas or HAM radio antennas)
on the tower for personal use in coordination with Netsolid to ensure reliability of their internet service.
Netsolid shall retain ownership of their antennas at all time.

|INSURANCE

The tenant shall, at all times during the Term, maintain an insurance policy covering all of its undertakings
and, in particular, general liability insurance coverage in an amount of Five Million Dollars ($5,000,000) per
occurance. The Tenant agrees to provide proof of insurance to the Landlord via an insurance certificate.

INDEMNITY

Save for negligence or willful acts of the Landlord and those for whom the Landlord is in law responsible, the
Tenant shall indemnify and ssave harmless the Landlord against all actions, suits, claims, direct damages, costs
and liabilities arising out of result of:

Page 34 of 238



any breach, violation or non-performance of the terms and obligations on the part of the Tenant set out
in this agreement

any injury to or death of any person(s) occasioned by the use of the Tower by the Tenant, its servants,
agents, employees or contractors

the Tenant shall provide proof of indemnification to the Landlord within thirty (30) days of signing this
agreement should the Landlord request same.

the liability of the Tenant persuant to the above items within the INDEMNITY section of this agreement
above shall not, in any case, exceed the amount of insurance proceeds payable to the Tenant for any
event giving rise to its liability persuant to the insurance coverage procured pursuant to the above
section INSURANCE.

Termination and Changes:

In the event of termination or non-renewal of this agreement |ACCOUNT_NAME| agrees to provide Netsolid
with at least 6 months to find an alternate means of providing a continuation of service to their customers.

Both parties agree that any changes to this agreement must be done in writing and agreed to by both parties.
Each party agrees that any changes to this agreement must be in the best interest of both parties.

Service:

In exchange Netsolid agrees to provide the following services

AirFiber 30-B (+CA$0.00)

Term In Months: 60

Signer's Name

Signer's Name

Signature

CLEAR SUBMIT
Page 35 of 238



Page 36 of 238



 
 

 STAFF REPORT S.R. No. 19-2021 
 
PREPARED BY: 
 

Dillen Seguin, Director of Water/Wastewater 

PREPARED FOR: 
 

Council of the Township of South Glengarry 

COUNCIL DATE: 
 

February 22, 2022 

SUBJECT:  
 

2022 Water and Sewage Plants Annual Reports 

 
BACKGROUND:  
 
1. Under the Safe Drinking Water Act, 2002, Ontario Regulation 170/03, the Ministry of 

the Environment requires that a written report for our Water Plants and Sewage Plants 
be completed annually. 
 

2. Section 11 of the Safe Drinking Water Act requires Owners and Operators to be 
responsible for ensuring their drinking water systems: 

 

 Provide water that meets all prescribed drinking water quality standards; 

 Operate in accordance with the act and its regulations, and are kept in a fit 

state of repair; 

 Are appropriately staffed and supervised by qualified persons; 

 Comply with all sampling, testing and monitoring requirements; and, 

 Meet all reporting requirements 

 

3. The Annual Reports provide the information on the systems operated by the Township 

to verify and ensure that Council has met their obligations under the act. 
 
ANALYSIS: 
 
4. Appended are the six (6) reports showing compliance/non-compliance for the Glen 

Walter, Lancaster and Redwood Estates Water Treatment Plants for 2021 and the 
Glen Walter, Lancaster and Green Valley Sewage Treatment Plants for 2021. 

 
5. The reports contain detailed information on the plants and are being provided to 

Council for your review at this time.  
 

6. Questions on the reports should be directed to Administration in the next 2 weeks so 
that we can prepare a Staff Report to approve the reports for the March 7th Council 
Meeting.  

 

Page 37 of 238



 
IMPACT ON 2022 BUDGET: 
 
N/A 
 
ALIGNMENT WITH STRATEGIC PLAN: 
 
Goal 2: Invest in infrastructure and its sustainability  

 
Goal 4: Improve quality of life in our community  
 
 
RECOMMENDATION: 
 

BE IT RESOLVED THAT Staff Report 19-2022 be received and that the Council of the 
Township of South Glengarry receive the 2021 Annual Reports for the Redwood 
Estates, Lancaster and Glen Walter Water Treatment Plants and the Lancaster, Green 
Valley and Glen Walter Sewage Treatment Plants and furthermore, that a Staff Report 
to approve the reports be prepared for the March 7, 2022 Council Meeting.  
 
 
 
 

______________________________ 
Recommended to Council for  
Consideration by: 
CAO – TIM MILLS 

Page 38 of 238



 

 

 

 

 

GLEN WALTER WATER TREATMENT 

Annual Report 2021 

 
(as per O. Reg. 170/03 – Section 11) 

 

and 

 

2021 Summary Report for Municipalities  

 
(as per O. Reg. 170/03 – Schedule 22) 

 

 

 

 

Reporting Period of January 1st – December 31st, 2021 

 

 

 

 

Prepared by Dillen Seguin  

Director of Water/Wastewater Operations 

 

Date Prepared/Submitted: February 22, 2022 

 
  

Page 39 of 238



Contents of Report 
 
Required Information 

 

Flows 

 
- Raw Water 

- Treated Water 

 
Compliance 

 
- Reporting 

 
System Description 

 
- Overview 

- Equipment  

- Process 

- Distribution 

 
Operation Summary 

 
- Operational Data 

- Upgrades 

- Operational Issues 

- Major Maintenance  

 
Non-Compliance 

 
- Adverse Water Quality Incidents 

- Non-Compliance  

- Non-Compliance Ministry Inspection 

 
Regulatory Sample Results 

 
- Microbiological Testing 

- Inorganic Parameters  

- Organic Parameter

Page 40 of 238



 

Comparison of 

Daily Average and Maximum Raw Daily Flows for 2021 
 

 

Permit To Take Water (3285-9TMQM2) 

Max Allowable Raw Water Flow: 995m3/d 

Year Max: 906 m3/day 

 

 

 

  

0.00

100.00

200.00

300.00

400.00

500.00

600.00

700.00

800.00

900.00

1,000.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

R
a
w

 F
lo

w
 R

a
te

 (
m

3
/d

)

Month

Glen Walter 2021:  Surface Water - St. Lawrence River  

Maximum Average

Page 41 of 238



 

 

Comparison of 

Daily Average and Maximum Treated Daily Flows for 2021 
 

 
 

Municipal Drinking Water License Rated Capacity (185-102) 
 

Rated Capacity: 995m3/d 

Year Max flow: 787m3/d 
 

0.00

100.00

200.00

300.00

400.00

500.00

600.00

700.00

800.00

900.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

T
R

T
 F

lo
w

 R
a
te

 (
m

3
/d

)

Month

Glen Walter 2021: Treated Water

Maximum Average

Page 42 of 238



 

The Corporation of the Township of South Glengarry 

Glen Walter Water Treatment Plant 

2021 Annual Performance Report 
 

 

Reporting  
 

A written report is prepared annually. This report is available for viewing at the 

Township Of South Glengarry Municipal office, 6 Oak Street Lancaster or at the 

Glen Walter Water Treatment Plant located at 18352 County Road 2 in Glen 

Walter. A copy of the report is also available on the Townships web site. A copy 

of the report is available free of charge to any resident requesting a copy. For more 

information on your Municipal water supply contact the Township Of South 

Glengarry Water/Wastewater Division at 613-931-3036 or fax 613-931-3340. 

 

The Township of South Glengarry commitment policy is to: Provide a safe and 

reliable supply of drinking water to all its customers, meet or exceed the 

requirements of all legislation and regulations applicable to drinking water and 

maintain and continually improve its quality management system. 
 

 

Overview 
 

The Township Of South Glengarry Glen Walter Water Treatment Plant is located 

approximately two kilometers east of Cornwall along County Road 2. The water 

plant is a surface water treatment facility serving the community of Glen Walter. 

The water treatment plant has a rated capacity of 995 cubic meters of water per 

day for a design population of 1,080 people. 

 

The Township Of South Glengarry utilizes the following accredited laboratory to 

ensure safe and potable water to meet or exceed Ministry standards. Caduceon 

Laboratory Ottawa. We are also a participant in the Ministry Drinking Water 

Surveillance Program. 

 

The Township Of South Glengarry Operators are all certified under the Ministry 

of Environment regulation 128/04 for Utility Operators Licensing Program. 

 

The Township Of South Glengarry water system uses sodium hypochlorite 

chlorine for disinfection and Aluminum Sulphate for a coagulant.  

 

 

 

Page 43 of 238



 

Equipment  
 

Raw water is consumed through a 300 millimeter intake pipe and intake crib 

approximately 390 meters off shore into the St. Lawrence River at a depth of 

approximately 12 meters. The water plant consists of two low lift pumps rated at 

11.52 litres per second, one flocculation tank, two rapid sand filters, two carbon 

contactors, three compartment clear well reservoir, two high lift pumps rated at 

16.44 litres per second and one backwash pump together with all associated 

piping, electrical and mechanical equipment, control and alarm systems all housed 

in a common building. 
 

 
Process 

 
Raw water is pumped from the low lift pumping chamber, which is pre-

chlorinated. A liquid coagulant is introduced into an in line flash mixer, then flows 

under pressure into a flocculation tank. When the coagulation flocculation process 

is complete the water flows through rapid sand filters in parallel, then through the 

carbon contactor series, which removes any taste and odour in the drinking water. 

Chlorine is added after the carbon contactors for post disinfection. The chlorinated 

(potable) water enters the three compartment storage reservoir, which is pumped 

to the distribution via high lift pumps. To allow for safe and potable water 

sampling and testing to be completed on a regular basis.  

 

 

Distribution 

 
The distribution system is comprised of varying sized water pipes, valves, and fire 

hydrants all supplied from the two high lift pumps situated at the Glen Walter 

Water Plant. Fire flow cannot be utilized within the Glen Walter system.  

Page 44 of 238



 

Upgrades 
 

Distribution Chlorine analyzer was connected to SCADA system through the 

upgrade on the Bray Street Pumping Station. 

 

No upgrades at the plant were noted for the reporting year. 

 

Operational Issues  
 

Blocked water intake, during the winter season of 2021, the water intake was 

observed to be blocked for approximately 4 hours. 

Incident Date: February 17th, 2021 

Divers were hired to camera/ inspect and clean the line; no blockages were noted 

from the inspection. Both intake structure and low lift pump revisor cleaned. 

Intake continues to work as designed. 

Completion Date: May 11th, 2021 

 

Major Maintenance  
 

Month Details 

Jan. New solenoids installed on low lift 1 

Mar. New LED lights generator room 

May. Dive inspection/cleaning 

May. Generator maintenance/tests 

Jun. Analytical calibrations 

Jun. Hydrant flushing 

Jun. Filter media addition 

Sep. ISI on site for Scada upgrades for turbidity requirements 

Oct. Flow meter calibrations 

Oct. Low lift 2 out for rebuild 

Oct. Generator over heating/ new water valves installed 

Oct. Winterize hydrants  

Dec. Generator maintenance/load test 

Dec. High lift 4 repaired/new solenoid and gaskets installed 

 
 

  

Page 45 of 238



 

Ontario Drinking Water License #185-102 

 
 The Township of South Glengarry Water Treatment Department operated 

the Glen Walter Water Treatment Plant for the year 2021.  

 

 

Adverse Water Quality Incidents 

 
There were no adverse water quality incidents reported during the reporting 

period. 

 

Non-Compliance  

 
During the reporting year, there was 2 non-compliance in regard to a regulatory 

requirement. 

 

Incident Date: November 17th, 2021 

Parameter: Low Pressure  

Result: <20 psi  

Corrective Action: Return pressure back to normal range, preventative boil water 

was issued until water samples could be tested. 

Corrective Action Date: November 19th, 2021  

 

Incident Date: December 17th, 2021 

Parameter: Low Pressure 

Result: <20 psi 

Corrective Action: Return pressure back to normal range, no additional 

requirements  

 

Non-Compliance Ministry Inspection 
 

During the year 2021 non-compliance from a ministry inspection was noted within 

the Glen Walter Drinking Water System. 

 

Legislation: 

- Performance Criterion for Filtered Water Turbidity less than 0.3 NTU in 

95% of measurements each month 

Updates to SCADA to calculate filtered water turbidity was programmed to 

calculate the Filtered water turbidity on daily basis and monthly readings to 

comply with O. Reg 170/03   

Status: Completed 

Page 46 of 238



 

 

Legislation: 

- Failure to meet recording frequency due to data loss on Scada 

Procedure created to meet minimum sampling, testing and recoding frequencies 

Status: Completed 

 

Legislation: O. Reg. 170/03 

- Continuous monitoring equipment was not recording data with a prescribed 

format 

Updates to the SCADA to record measurements with the prescribed format in the 

historian were completed to comply with O. Reg 170/03 

Status: Completed 

 

Legislation: O. Reg. 170/03  

- Required Trends and Scaling 

Updates to the SCADA included addition of filter run time trends and adjustments 

to the turbidity scaling. 

Status: Completed 

 

Legislation: SDWA 

- Harmful algal bloom monitoring plan not in place 

Harmful algal bloom plan posted, and training provided to comply with O. Reg 

170/03 

Status: Completed 

 

Legislation: DWWP 

- Form 1 Documents 

Training Provided to confirm all Form 1 requirements are met prior to a watermain 

addition, modification or extension being placed into service. 

Status: Completed 

 

 

  

Page 47 of 238



 

Statistics for Flow and Chemicals 2021 
 

A total of 226,105m³ of raw water had been treated for the year 2021 with a 

monthly average of 619m³ per day and a maximum flow of 906m³/day for the 

year. Maximum flow is equivalent to 91% plant capacity. 

 

The Glen Walter Water Treatment Plant uses sodium hypochlorite for disinfection. 

A total of 592.2kg of sodium hypochlorite had been utilized for the year at an 

average dosage rate of 2.6mg/litre. 

 

The Glen Walter Water Treatment Plant also uses aluminum sulphate as a 

coagulant in the treatment process. A total of 2.78m³ of aluminum sulphate was 

used. 

 

Attached is the data spread sheet, which identifies flows, laboratory results, 

number of samples taken and chemical use on a monthly basis. 

 

Page 48 of 238



 

Total X 

1000 m3

Average X 

1000 m3

Maximum 

Daily X 

1000 m3

Total X 

1000 m3

Average X 

1000 m3

Maximum 

Daily X 

1000 m3

Cl2 Total 

Kg Used

Alum Total 

L Used

Average 

Turbidity 

NTU

Average 

Colour 

TCU

Average 

Aluminum 

mg/L

Nitrate 

NO3 mg/L

Nitrite 

NO2 mg/L
THM ug/L Lead μg/L Lead μg/L

January 20.966 0.676 0.794 17.202 0.554 0.690 50.36 327.600 0.85 3.00 1.65 0.11 0 0.051 0.3 0.1 0.92 1.22 1.10 31

February 18.789 0.671 0.832 14.232 0.508 0.634 45.39 303.180 0.85 1.78 1.45 0.10 0 0.048 1.06 1.28 1.17

March 20.672 0.668 0.722 15.817 0.510 0.532 49.23 332.760 1.23 1.62 1.36 0.10 0 0.070 0.98 1.20 1.08

April 19.646 0.654 0.715 15.244 0.508 0.558 47.46 322.800 1.19 1.46 1.27 0.10 0 0.039 0.1 0.3 0.88 1.06 0.97 33

May 22.272 0.718 0.868 17.417 0.563 0.658 56.19 343.870 0.85 1.57 1.23 0.11 0 0.061 0.81 1.12 0.92

June 20.181 0.672 0.906 16.907 0.563 0.787 61.26 272.570 0.85 3.00 1.46 0.11 0 0.119 0.76 1.22 1.00

July 19.651 0.633 0.868 15.487 0.499 0.596 56.02 247.200 0.85 3.00 1.49 0.11 0 0.112 0.1 0.2 0.88 1.22 1.06 40

August 20.486 0.660 0.788 16.777 0.541 0.641 59.11 246.240 0.44 1.62 1.39 0.09 0 0.141 1.04 1.36 1.20

September 16.468 0.548 0.685 13.482 0.449 0.512 47.09 235.320 1.22 2.29 1.46 0.10 0.5 0.131 1.02 1.60 1.21

October 14.799 0.477 0.638 11.872 0.382 0.406 37.16 212.200 1.33 1.67 1.57 0.08 0.5 0.067 0.1 0.1 0.90 1.36 1.22 55.0

November 15.568 0.518 0.797 11.610 0.387 0.417 41.11 253.980 1.37 1.71 1.57 0.08 0.4 0.038 0.98 1.38 1.24

December 16.607 0.535 0.605 13.423 0.433 0.476 41.82 238.800 1.16 1.54 1.32 0.09 0 0.026 0.86 1.26 1.07

Total 226.105 179.47 592.2 3336.52

Average 18.842 0.619 0.768 14.956 0.491 0.576 49.350 278.043 1.02 2.02 1.44 0.10 0.12 0.075 0.15 0.175 0.92 1.27 1.10 39.75 #DIV/0! #DIV/0!

Criteria 0.995 0.995 0.2 5 10 1 0.05 100 10 10

Maximum 0.906 0.787 0.44 0.5 0.76

Compliance Yes Yes Yes Yes Yes Yes Yes Yes

Minimum Maximun Average Minimum Maximun Average Safe Unsafe Safe Unsafe Safe Unsafe Safe Unsafe Safe Unsafe Safe Unsafe

January 4 0.0 4.0 1.5 2.0 10.0 5.5 4 4 0 4 0 4 0 12 12 0 12 0 12 0

February 4 0.0 0.0 0.0 1.0 3.0 2.0 4 4 0 4 0 4 0 12 12 0 12 0 12 0

March 5 0.0 5.0 1.6 5.0 47.0 17.2 5 5 0 5 0 5 0 15 15 0 15 0 15 0

April 4 2.0 6.0 4.3 9.0 13.0 11.0 4 4 0 4 0 4 0 12 12 0 12 0 12 0

May 5 0.0 2.0 0.8 0.0 10.0 4.8 5 5 0 5 0 5 0 15 15 0 15 0 15 0

June 4 0.0 1.0 0.3 0.0 26.0 6.5 4 4 0 4 0 4 0 12 12 0 12 0 12 0

July 4 0.0 0.0 0.0 0.0 0.0 0.0 4 4 0 4 0 4 0 12 12 0 12 0 12 0

August 5 0.0 17.0 3.4 0.0 76.0 15.2 5 5 0 5 0 5 0 15 15 0 15 0 15 0

September 4 0.0 4.0 1.0 0.0 10.0 2.5 4 4 0 4 0 4 0 12 12 0 12 0 12 0

October 4 3.0 10.0 6.5 9.0 26.0 18.5 4 4 0 4 0 4 0 12 12 0 12 0 12 0

November 5 0.0 15.0 6.0 0.0 41.0 19.8 5 5 0 5 0 5 0 18 18 0 18 0 18 0

December 4 0.0 0.0 0.0 0.0 0.0 0.0 4 4 0 4 0 4 0 12 12 0 12 0 12 0

Total 52 52 159

Treated Water 

Esherichia Coliform 

(cfu/100mL)

Raw Water Flow Treated Water Flow Chemical Usage

Total # of 

Raw 

Samples

Raw Water Escherichia Coliform 

(cfu/100mL)

Raw Water Total Coliform 

(cfu/100mL)

Total # of 

Treated 

Samples

Distribution Water

Treated Water Total 

Coliform (cfu/100mL)

Treated Water 

Heterotrophic Plate 

Count (cfu/100mL)

Total # of 

Dist. 

Samples

Distribution Water 

Esherichia Coliform 

(cfu/100mL)

Treated Water

Distribution Water 

Total Coliform 

(cfu/100mL)

Distribution Water 

Heterotrophic Plate 

Count (cfu/100mL)

Free Cl2 Residual mg/L                    

Min.          Max.          Avg.

Free Cl2 Residual mg/L                    

Min.          Max.          Avg.

Annual Report Data

2021

Municipality: Township of South Glengarry

Project: Glen Walter W.T.P

DWS # 210001861

Description: Pressure Filter System - Carbon Contactors - Alum Coagulation - Sodium Hypochlorite Disinfection

Water Source: St. Lawrence River

Design Capacity: 0.995 x 1000 m3/D

Page 49 of 238



 

Inorganic Parameters 
 

 
 

 

 

 

 

  

PARAMETER SAMPLE DATE RESULT VALUE MAC UNIT OF MEASURE EXCEEDANCE

ANTIMONY Jan-04-21 0.0001 0.006 mg/L No

ARSENIC Jan-04-21 0.0003 0.025 mg/L No

BARIUM Jan-04-21 0.0170 1.0 mg/L No

BORON Jan-04-21 0.0220 5.0 mg/L No

CADMIUM Jan-04-21 0.000015 0.005 mg/L No

CHROMIUM Jan-04-21 0.0020 0.050 mg/L No

LEAD Year 2020 0.6400 10.0 ug/L No

MERCURY Jan-04-21 0.00002 0.001 mg/L No

SELENIUM Jan-04-21 0.0010 0.010 mg/L No

SODIUM Aug-8-17 19.20 200.0 mg/L No

URANIUM Jan-04-21 0.00019 0.020 mg/L No

FLUORIDE Aug-8-17 0.1000 1.5 mg/L No

NITRITE Year 2021 0.1500 1.0 mg/L No

NITRATE Year 2021 0.1750 10.0 mg/L No

Sodium Aug-8-17 19.2 20 mg/L No

GLEN WALTER WATER TREATMENT PLANT

INORGANIC PARAMETERS

Eastern Ontario Health Unit MAC

Page 50 of 238



 

 

Organic Parameters  
 

 
 

 

PARAMETER SAMPLE DATE RESULT VALUE MAC UNIT OF MEASURE EXCEEDANCE

ALACHLOR Jan-04-21 0.3 5 ug/L No

ATRAZINE + N-DEALKYLATED METOBOLITES Jan-04-21 0.5 5 ug/L No

AZINPHOS-METHYL Jan-04-21 1 20 ug/L No

BENZO(A)PYRENE Jan-04-21 0.006 0.01 ug/L No

BENZENE Jan-04-21 0.5 5 ug/L No

BROMOXYNIL Jan-04-21 0.5 5 ug/L No

CARBON TETRACHLORIDE Jan-04-21 0.2 5 ug/L No

CARBARYL Jan-04-21 3 90 ug/L No

CARBOFURAN Jan-04-21 1 90 ug/L No

CHLORPYRIFOS Jan-04-21 0.5 90 ug/L No

1,2-DICHLOROBENZENE Jan-04-21 0.5 200 ug/L No

1,4-DICHLOROBENZENE Jan-04-21 0.5 5 ug/L No

1,2-DICHLOROETHANE Jan-04-21 0.5 5 ug/L No

1,1-DICHOROETHENE Jan-04-21 0.5 1.4 ug/L No

DICHLOROMETHANE Jan-04-21 5 50 ug/L No

DIAZINON Jan-04-21 1 20 ug/L No

DICAMBA Jan-04-21 10 120 ug/L No

2-4 DICHLOROPHENOL Jan-04-21 0.2 900 ug/L No

2,4-DICHLOROPHENOXY ACETIC ACID(2,4-D) Jan-04-21 10 100 ug/L No

DICLOFOP-METHYL Jan-04-21 0.9 9 ug/L No

DIMETHOATE Jan-04-21 1 20 ug/L No

DIQUAT Jan-04-21 5 70 ug/L No

DIURON Jan-04-21 5 150 ug/L No

GLYPHOSATE Jan-04-21 25 280 ug/L No

MONOCHLOROBENZENE Jan-04-21 0.5 80 ug/L No

MALATHION Jan-04-21 5 190 ug/L No

METOLACHLOR Jan-04-21 3 50 ug/L No

METRIBUZIN Jan-04-21 3 80 ug/L No

PARAQUAT Jan-04-21 1 10 ug/L No

PENTACHLOROPHENOL Jan-04-21 0.2 60 ug/L No

PHORATE Jan-04-21 0.3 2 ug/L No

PICLORAM Jan-04-21 15 190 ug/L No

POLYCHLORINATED BIPHENYLS(PCB) Jan-04-21 0.05 3 ug/L No

PROMETRYNE Jan-04-21 0.1 1 ug/L No

SIMAZINE Jan-04-21 0.5 10 ug/L No

TETRACHLOROETHYLENE Jan-04-21 0.5 30 ug/L No

TRICHLOROETHYLENE Jan-04-21 0.5 5 ug/L No

TERBUFOS Jan-04-21 0.5 1 ug/L No

2,3,4,6-TETRACHOLOPHENOL Jan-04-21 0.2 5 ug/L No

TRIALLATE Jan-04-21 10 230 ug/L No

2,4,6-TRICHLOROPHENOL Jan-04-21 0.2 5 ug/L No

TRIFLURALIN Jan-04-21 0.5 45 ug/L No

Vinyl Chloride Jan-04-21 0.2 2 ug/L No

THM (NOTE: SHOW LATEST ANNUAL AVERAGE) Year 2021 39.7 100 ug/L No

MCPA Year 2021 10 100 ug/L No

HAA Year 2021 15.2 80 ug/L No

ORGANIC PARAMETERS

GLEN WALTER WATER TREATMENT PLANT

Page 51 of 238



 

 

 

 

 

LANCASTER WATER TREATMENT 

Annual Report 2021 

 
(as per O. Reg. 170/03 – Section 11) 

 

and 

 

2021 Summary Report for Municipalities  

 
(as per O. Reg. 170/03 – Schedule 22) 

 

 

 

 

Reporting Period of January 1st – December 31st, 2021 

 

 

 

 

Prepared by Dillen Seguin  

Director of Water/Wastewater Operations 

 

Date Prepared/Submitted: February 22, 2022 
 

  

Page 52 of 238



Contents of Report 
 
Required Information 

 

Flows 

 
- Raw Water 

- Treated Water 

 
Compliance 

 
- Reporting 

 
System Description 

 
- Overview 

- Equipment  

- Process 

- Distribution 

 
Operation Summary 

 
- Operational Data 

- Upgrades 

- Operational Issues 

- Major Maintenance  

 
Non-Compliance 

 
- Adverse Water Quality Incidents 

- Non-Compliance  

- Non-Compliance Ministry Inspection 

 
Regulatory Sample Results 

 
- Microbiological Testing 

- Inorganic Parameters  

- Organic Parameter

Page 53 of 238



 

Comparison of 

Daily Average and Maximum Raw Daily Flows for 2021 
 

 

Permit To Take Water (6653-AP9H6L) 

Max Allowable Raw Water Flow: 1,440m3/d 

Year Max:  820m3/day 

 

 

 

 

 

 

 

0.00

100.00

200.00

300.00

400.00

500.00

600.00

700.00

800.00

900.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

R
a
w

 F
lo

w
 R

a
te

 (
m

3
/d

)

Month

Lancaster 2021:  Surface Water - Lake St. Francis  

Maximum Average

Page 54 of 238



 

Comparison of 

Daily Average and Maximum Treated Daily Flows for 2021 
 

 
 

Municipal Drinking Water License Rated Capacity (185-101) 
 

Rated Capacity: 1,440m3/d 

Year Max flow: 763m3/d 

  

0.00

100.00

200.00

300.00

400.00

500.00

600.00

700.00

800.00

900.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

T
R

T
 F

lo
w

 R
a
te

 (
m

3
/d

)

Month

Lancaster 2021: Treated Water

Maximum Average

Page 55 of 238



The Corporation of the Township of South Glengarry 

Lancaster Water Treatment Plant 

2021 Annual Performance Report 

 
Reporting  
 

A written report is prepared annually. This report is available for viewing at the 

Township Of South Glengarry Municipal office, 6 Oak Street Lancaster or at the 

Glen Walter Water Treatment Plant located at 18352 County Road 2 in Glen 

Walter. A copy of the report is also available on the Townships web site. A copy 

of the report is available free of charge to any resident requesting a copy. For more 

information on your Municipal water supply contact the Township Of South 

Glengarry Water/Wastewater Division at 613-931-3036 or fax 613-931-3340. 

 

The Township of South Glengarry commitment policy is to: Provide a safe and 

reliable supply of drinking water to all its customers, meet or exceed the 

requirements of all legislation and regulations applicable to drinking water and 

maintain and continually improve its quality management system. 

 

Overview 

 
The Township Of South Glengarry, Lancaster Water Treatment Plant is located at 

20523 Old Montreal Road in South Lancaster. The water treatment plant is a 

surface water treatment facility serving the village of Lancaster and the Hamlet of 

South Lancaster. The water plant has a rated capacity of 1,440 cubic meters of 

water per day for a design population of 1,218 people. 

 

The Township Of South Glengarry utilizes the following accredited laboratory to 

ensure safe and potable water to meet or exceed Ministry standards. Caduceon 

Laboratory Ottawa. 

 

The Township Of South Glengarry operators are all certified under the Ministry of 

the Environment regulation 128/04 for utility Operator Licensing Program. 

 

The Township Of South Glengarry water system uses Sodium Hypochlorite for 

disinfection and Aluminum Sulphate for a coagulant. 

 

 

 

 

 

Page 56 of 238



Equipment 

 
Raw water is consumed through a 450 millimeter intake pipe and wooden intake 

crib off the shore of Lake St. Francis at a depth of approximately 12 meters. The 

plant consists of three low lift pumps rated at 8.33 liters per second one dual media 

anthracite sand gravity filter, one gravity granular activated carbon filter, three 

high lift pumps two rated at 15.9 liters per second and the third at 6.3 liters per 

second and two backwash pumps together with all associated piping, electrical 

equipment, controls and alarm systems all housed in a common building. 

 

Process 

 
Raw water is pumped from the low lift chamber, which is pre chlorinated. A liquid 

coagulant is introduced into an in line flash mixer, and then flows to two set of 

coagulant/flocculators; clarifiers and filters each rated at 720 cubic meters per day. 

The filtered water is then post chlorinated before it enters the twin celled reservoir. 

The treated (potable) water is then pumped to the distribution system and also 

feeds an elevated storage tank located on North Beech Street. 

 

Distribution 

 
The distribution system is comprised of varying sized water pipes, valves, and fire 

hydrants all supplied from the three high lift pumps situated at the Lancaster 

Water Plant. Fire flow can be achieved for the Lancaster Water system. 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Page 57 of 238



Upgrades 

 

No upgrades were noted in the reporting year. 

 

Operational Issues  

 

No issues were noted in the reporting year. 

 

Major Maintenance 

 

Month Details 

Apr. Gas heating units in water plant worked on 

May. Flocculation arms worked on 

May. Generator maintenance/tests 

Jun. Analytical calibrations 

Jun. Hydrant flushing 

Aug. New furnace and A/C installed 

Sep. ISI on site for Scada upgrades for turbidity requirements/trends 

Sep. Backwash pump failure/ electrical fixed 

Oct. Flow meter calibrations 

Oct. Winterize hydrants  

Dec. Generator maintenance/load test 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

  

Page 58 of 238



Ontario Drinking Water License #185-101 

 

 
The Township of South Glengarry Water Treatment Department operated the Glen 

Walter Water Treatment Plant for the year 2021.  

 

 

Adverse Water Quality Incidents 

 
There were no adverse water quality incidents reported during the reporting 

period. 

 

Non-Compliance  

 
There were no non-compliance incidents reported during the reporting year. 

 

Non-Compliance Ministry Inspection 
 

During the year 2021 non-compliance from a ministry inspection was noted within 

the Lancaster Drinking Water System. 

 

Legislation: 

- Performance Criterion for Filtered Water Turbidity less than 0.3 NTU in 

95% of measurements each month 

Updates to SCADA to calculate filtered water turbidity was programmed to 

calculate the Filtered water turbidity on daily basis and monthly readings to 

comply with O. Reg 170/03   

Status: Completed 

 

Legislation: O. Reg. 170/03 

- Continuous monitoring equipment was not recording data with a prescribed 

format 

Updates to the SCADA to record measurements with the prescribed format in the 

historian were completed to comply with O. Reg 170/03 

Status: Completed 

 

Legislation: O. Reg. 170/03  

- Required Trends 

Updates to the SCADA included addition of filter run time trends. 

Status: Completed 

 

Page 59 of 238



Legislation: SDWA 

- Harmful algal bloom monitoring plan not in place 

Harmful algal bloom plan posted, and training provided to comply with O. Reg 

170/03 

Status: Completed 

 

Legislation: SDWA 

- Backwash sampling, testing and monitoring  

Sample schedule updated to meet the requirements of the MDWL 

Status: Completed 

 

 

 

 
 

 

  

Page 60 of 238



Statistics for Flow and Chemicals 2021 

 
A total of 201,353m³ of raw water had been treated for the year 2021 with a 

monthly average of 552m³ per day and a maximum flow of 820m³ /day for the 

year. Maximum flow is equivalent to 57% of plant capacity. 

 

The Lancaster Water Treatment Plant uses sodium hypochlorite for disinfection. A 

total of 825.0kg of sodium hypochlorite has been utilized for the year at an 

average dosage rate of 4.09mg/litre.  

 

The Lancaster Water Treatment Plant also uses aluminum sulphate as a coagulant 

in the treatment process. A total of 4.07m³ of aluminum sulphate had been used.  

 

Attached is the data spread sheet, which identifies flows, laboratory results, 

number of samples collected and chemical use on a monthly basis. 
 

Page 61 of 238



Total X 

1000 m3

Average X 

1000 m3

Maximum 

Daily X 

1000 m3

Total X 

1000 m3

Average X 

1000 m3

Maximum 

Daily X 

1000 m3

Cl2 Total 

Kg Used

Alum Total 

L Used

Average 

Turbidity 

NTU

Average 

Colour 

TCU

Average 

Aluminum 

mg/L

Nitrate 

NO3 mg/L

Nitrite 

NO2 mg/L
THM ug/L Lead μg/L Lead μg/L

January 16.128 0.520 0.615 14.759 0.476 0.554 62.97 288.000 1.25 1.99 1.71 0.10 0.25 0.070 0.3 0.1 1.36 1.68 1.49 21

February 15.812 0.564 0.722 14.383 0.513 0.573 56.25 283.000 1.62 2.18 1.86 0.10 0.00 0.080 1.56 1.82 1.69

March 17.301 0.558 0.632 15.847 0.511 0.580 63.60 338.000 0.85 2.45 1.76 0.10 0.00 0.080 0.80 1.78 1.56

April 16.808 0.560 0.656 15.412 0.513 0.571 63.35 323.000 1.23 1.77 1.54 0.10 0.00 0.090 0.3 0.1 1.34 1.58 1.46 32

May 17.365 0.560 0.679 15.885 0.512 0.640 65.56 351.000 0.85 2.74 1.76 0.11 0.00 0.130 1.04 1.92 1.62

June 17.571 0.585 0.820 15.990 0.533 0.774 81.05 383.000 1.43 2.58 1.81 0.09 0.60 0.170 1.40 1.90 1.71

July 16.986 0.547 0.673 15.558 0.501 0.611 77.84 355.000 1.73 2.44 1.92 0.09 0.25 0.200 0.2 0.1 1.66 1.92 1.81 50

August 17.021 0.549 0.651 15.650 0.504 0.595 72.63 355.000 1.54 2.23 1.85 0.08 0.00 0.290 1.40 1.94 1.67

September 16.024 0.534 0.641 14.597 0.486 0.618 68.81 339.000 1.39 2.68 1.72 0.09 0.00 0.260 1.28 1.70 1.53

October 16.621 0.536 0.621 15.138 0.488 0.547 69.20 340.000 1.05 2.18 1.69 0.10 0.25 0.190 0.1 0.1 1.02 1.74 1.54 46

November 16.849 0.561 0.802 15.453 0.515 0.703 65.34 354.000 1.25 3.29 1.82 0.09 0.00 0.100 1.22 2.00 1.60